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 GOYAL INDUSTRIES. 
 VILL-FIROJ PUR BANGEI, TAB KBARKBEDA SONIPAT 
 HARYANA, SONIPAT-131029 
 INDIA 

 CONTACT PERSON :   MR. SUNIL GOYAL 

 
 THE FOLLOWING SAMPLE(S) WAS/WERE SUBMITTED AND IDENTIFIED BY/ON BEHALF OF THE CUSTOMER AS :  

 PRODUCT DESCRIPTION PLYWOOD 

 COUNTRY OF ORIGIN INDIA 

 SAMPLE RECD ON  01/03/2016  
      TESTING PERIOD                       02/03/2016  TO  17/03/2016 
 

Test Requested : Please refer to the result summary. 

   

Test Method & Results : Please refer to next page(s). 

   

Result Summary :  

  Test Requested Conclusion 

  FORMALDEHYDE RELEASE    SEE RESULTS 

 
    
______________________________________________________________________________________________________________  

      

 
      Per Pro SGS India Pvt Ltd. 
 

     
         

     Subasini Saraswat 

     Asst. Manager 
     Email your Test Report Related Enquiries at Feedback.HLT@sgs.com 
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FORMALDEHYDE RELEASE FROM WOOD BASED PANELS BY GAS ANALYSIS METHOD: 

        

  TEST METHOD: With ref. to EN 717-2 :1995 
 

TEST ITEM 
 

RESULT  REPORTING LIMIT 

1 

Moisture Content  7.1 0.5 

Formaldehyde Release (Accelerated) (mg/m²h) 2.1 0.2 

 
 

           Sample Description: 1. PLYWOOD. 
 
 

   NOTE:   

• % = Percentage by mass 

• mg/m²h = milligrams formaldehyde per square meter and per hour 

• Above test has been subcontracted to SGS overseas lab. 

 
Remark: Class E1 requirement : ≤3.5 mg/m²h 

 Class E2 requirement : > 3.5 mg/m²h To ≤8 mg/m²h 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
   

___________________________________________________________________________________________________________ 
***** End of Report***** 

 
 
 

Sample’s as Received 

 

 
 


